
*Corresponding author.

1944-3994 / 1944-3986 © 2017 Desalination Publications.  All rights reserved.

Desalination and Water Treatment
www.deswater.com

doi:10.5004/dwt.2016.0177

66 (2017) 320–329
March

Filter backwash water treatment by coagulation: A comparison study  
by polyaluminium ferric chloride and ferric chloride

Afshin Ebrahimia, Mohammad Mehdi Amina, Yaghoub Hajizadeha, Hamidreza Pourzamania, 
Mohsen Memarzadehb, Amir Hossein Mahvic, Mokhtar Mahdavid,*
aEnvironment Research Center, Research Institute for Primordial Prevention of Non-communicable disease, Isfahan University of 
Medical Sciences, Isfahan, Iran, & Department of Environmental Health Engineering, School of Health, Isfahan University of Medical 
Sciences, Isfahan, Iran
bManager of Isfahan’s Water Treatment Plant, Isfahan, Iran
cCenter for Solid Waste Research, Institute for Environmental Research, Tehran University of Medical Science, Tehran, Iran
dEnvironment Research Center, Isfahan University of Medical Sciences, Isfahan, Iran, & Student Research Committee and Department 
of Environmental Health Engineering, School of Health, Isfahan University of Medical Sciences, Isfahan, Iran, Tel. +989394766913, 
email: ShamaLL6@yahoo.com

Received 9 February 2016; Accepted 27 June 2016

a b s t r a c t

Now a day population increase and water shortage in many countries compels them to use reclaimed 
water. One of the options to combat this matter is to spent filter backwash water (SFBW) which is 
notably generated in most water treatment plants. There are many techniques for SFBW treatment, 
and coagulation is the most common process. The aim of this study was to investigate the effective-
ness of polyaluminium ferric chloride (PAFCl) and ferric chloride (FeCl3) for treatment of SFBW at 
water treatment plant in Isfahan, Iran. The results showed that the optimum pH ranges for the coag-
ulation of both SFBW with PAFCl and FeCl3 were 6 to 8.5. In addition, in the coagulation process, the 
optimum doses of PAFCl and FeCl3 were 7 and 15 mg/L, respectively. The initial turbidity, colour, 
dissolved organic carbon, UV254 absorbance, aluminum and iron in settled SFBW were 38 NTU, 16 
Pt. Co. units, 2.8 mg/L, 0.06 cm–1, 0.2 and 0.15 mg/L, respectively. The removal efficiency by PAFCl 
for above parameters were 98.68, 100, 39.29, 40.68, 76.5 and 90%, respectively .While, the removal effi-
ciency by FeCl3 were 98.66, 100, 35.71, 35.59, 74.5 and -33.3%, respectively. It was concluded that PAFCl 
showed a better efficiency for removal of all the examined parameters in comparison with FeCl3 at 
lower dose. Also, the quality of treated water by PAFCl was better than raw water entered to the WTP. 
Therefore, SFBW can be returned to the water treatment plant entrance.

Keywords:  Water treatment plant; Spent filter backwash water; Water treatment; Coagulation; PAFCl; 
FeCl3.

1. Introduction

Today, many countries are facing water shortage [1]. 
Water and wastewater reuse is one of the main options that 
can be considered as a new water source in regions with 
water stress [2]. Spent filter backwash water (SFBW) is gen-
erated during most water treatment processes. Reclamation 

of filter backwash water is a potential source of water that 
can be useful in communities with water supply shortage. 
Nonetheless, there are some concern regarding the reuse of 
SFBW water as a matter of heavy metals, natural organic 
matters (NOM) and microorganisms. 

Surface water conventional treatment processes known 
as coagulation, flocculation, sedimentation and filtration [3]. 
During filtration process, the filters become loaded with par-
ticles, organic matters and bacteria. Thus, to maintain better 
performance and treatment efficacy of the filters, backwash-
ing with clean water is conducted periodically to remove 



A. Ebrahimi et al. / Desalination and Water Treatment 66 (2017) 320–329 321

contaminants and material that captured in the filter media 
[4]. The quantity of backwash water typically averages from 
2 to 10% of the total water plant production [5]. On aver-
age, it accounts to 2.5% of total plant production [6]. The 
quality of the SFBW depends on the volume and the quality 
of water used for filter backwashing. This is characterized 
by concentration of microbial pollution, suspended solids, 
natural organic matter (NOM) and inorganic materials such 
as aluminium (Al), iron (Fe) or other heavy metals [7–10]. 
The concentration of organic matters and other contami-
nants in SFBW streams has been shown to be significantly 
higher than raw water [11,12]. So, reclamation and recycling 
of SFBW could jeopardize the quality of finished water and 
threaten the health of communities [13]. NOM is responsible 
for colour and odor in water body [14] and results in the for-
mation of disinfection by-products such as trihalomethanes 
(THMs), which are harmful to humans [15,16]. On the other 
hand, Al- or Fe-based coagulants may result in elevated con-
centrations of residual Al or Fe in finished water [17,18]. Al 
could increase the risk of Alzheimer’s disease. Therefore, it 
is important to minimize the amount of residual Al in drink-
ing water [19]. To reduce these risks, the SFBW must be 
treated to ensure human health and environmental protec-
tion. The most common process in conventional water treat-
ment plants is coagulation and it is capable for removal of 
NOM, colloidal particles and even some ionic contaminants 
[20–22]. Coagulation process can also eliminate dissolved 
organic carbon by 30–60% [23].

Today, traditional monomeric inorganic coagulants 
(FeCl3 and Al2(SO4)3) have changed to inorganic pre-hydro-
lyzed coagulants such as poly-ferric sulphate (PFS), poly-
aluminium ferric chloride (PAFCl) and polyaluminium 
chloride (PACl) [24,25]. These coagulants are less sensitive 
to low temperatures, require lower dosage, react at wider 
pH range and are more efficient than traditional coagulants 
in NOM removal [26–28]. PAFCl is a composite coagu-
lant, which has been developed by the pre-hydrolyzation 
of AlCl3 and FeCl3, or prepared from hydrochloric pickle 
liquor or blast furnace dust [29]. 

The main goals of this research were to identify the 
levels of contaminants in the spent filter backwash water, 
to investigate the feasibility of reclamation of backwash 
water after treating by PAFCl and ferric chloride, to eval-
uate the performance of PAFCl and FeCl3 on spent filter 
backwash water and the effect of dosage and pH on the 
coagulation process. 

2. Materials and methods

2.1. Sampling and filter backwash water descriptions

Isfahan water treatment plant treats 12 m3/s of water 
by coagulation, flocculation, sedimentation and rapid sand 
filtration processes using PACl as a coagulant. There are 
48 filter units in the plant, where their backwash water is 
considered as a waste. Backwash water was sampled from 
the plant during annual operation. In winter, autumn and 
in the rainfall periods the backwash water had a high tur-
bidity amounting about 600 NTU, while in other seasons, 
it had a turbidity of about 200–250 NTU. Thus, the data of 
this article focuses on spring and summer, as the quality 
of water is almost constant during these seasons owing 

to the lack of rainfall. During backwashing of each filter, 
some 500 m3 of wastewater was generated. Considering 
48 filter with 24 h cleaning interval it accounts for about 
2.25% of the raw water entering to the plant. Therefore, 
during the water treatment process approximately 24000 
m3/d of SFBW is generated. In general, 2–10% of the fin-
ished water is used for backwashing in each WTP [8,30]. 
Table 1 presents a summary of quality analysis (the aver-
age values of experiments during two sampling period, in 
spring and summer) for raw, finished, and filter backwash 
water in the WTP.

2.2. Experimental methods

To investigate the coagulation effects on SFBW, Jar test 
experiments were conducted using a Phipps and Bird stan-
dard jar-test unit consisting of six 2-L square beakers. One 
liter of the SFBW water was transferred into each beaker. 
After coagulant addition, the water samples underwent 
rapid mixing (120 rpm for 2 min), flocculation (40 rpm for 10 
min) and settling for 20 min [27]. All experiments were per-
formed at room temperature (23 ± 20˚C). For optimum pH, a 
constant dose of PAFCl and FeCl3 (7 mg/L) was used sepa-
rately at different pH (5–9.5). The pH value which led to gain 
the best results for turbidity and colour removal was adopted 
as an optimal pH. Optimum dose selection was conducted 
by applying the identical optimal pH, but, with different 
doses of PAFC and FeCl3. Then, the coagulation procedures 
were carried out for the SFBW using the optimal doses of 
PAFCl and FeCl3 under the optimal pH during spring and 
summer sampling, and the results were recorded.

2.3. Analytical methods

Samples were analyzed for total organic carbon (TOC), 
dissolved organic carbon (DOC), UV absorbance at 254 nm 
(UV254), residual turbidity, true colour, residual Al and Fe 
and some other heavy metals such as arsenic, lead and cad-
mium. All the experiments were conducted according to the 
standard methods for the examination of water and waste-
water. DOC, UV254 and true colour were analyzed after fil-
tering the samples by a 0.45 µm membrane filter.

TOC was analyzed using a Phoenix 8000 system. Tur-
bidity, UV254, colour, TDS, EC and pH of the samples were 
measured by TN-100 (EUTECH) Turbidimeter, DR 5000-
HACH LANGE, EC meter SENSION5 (HACH LANGE) 
and pH-meter model CG 824, respectively. 

2.4. Coagulants and reagents

Both FeCl3·6H2O and PAFCl were used as coagulants 
in this study. The commercial products were provided 
by chemical suppliers from Merck and China Company. 
PAFCl is a commercial grade product with a composition 
of 28% Al2O3, 1.84% Fe2O3 and basicity of about 81.22%. 
For preparation of PAFCl stock solution, 1 gr of the PAFCl 
was dissolved in 1 liter distilled water to achieve a concen-
tration of 1 g/L. For 1 g/L FeCl3 stock solution, 1.662 gr 
of FeCl3·6H2O was dissolved in 1 liter distilled water. pH 
adjustment of the samples were conducted with 0.1 M HCl 
or 0.1 M NaOH solutions. 



A. Ebrahimi et al. / Desalination and Water Treatment 66 (2017) 320–329322

3. Results and discussion

3.1. Raw water characteristics

Typical characteristics of the SFBW samples are summa-
rized in Table 1. Results showed that pH of the SFBW was 
weakly alkaline. Total amount of its DOC varied between 
8 and 12 mg/L during the study period. Differences in the 
amount of turbidity, DOC and other parameters among the 
sampling period were nearly constant. The quality of raw 
water was almost constant as well due to the lack of rain-
fall and good quality of water resources. Furthermore, raw 
water is introduced to pre-chlorination and pre-ozonation 
processes. In this regard, the majority of organic matter 
content is oxidized resulting in low UV254 absorbance, and 
DOC and colour are reduced in treated water and backwash 
effluent. As shown in Table 1, the average values of DOC 
and UV254 absorbance in raw water were 2 (±0.28) mg/L 
and 0.052 (±0.03) cm–1, respectively, while in the finished 
water reached to 1.1 (±0.14) mg/L and 0.034 (± 0.001) cm–1, 
respectively.

3.2. Effect of coagulation on turbidity and colour removal

3.2.1. Optimum pH selection

In coagulation process the optimum pH is an important 
parameter for proper coagulation as it affects the surface 
charge of colloids, organic matters and the charge of NOM 
functional group [31]. Also, the pH plays an important role 
on stabilization and destabilization mechanism especially 
on surface charge neutralization. Most particles in water 
have electrically charged surfaces that are usually negative 
[32]. At very low pH there are more concentration of H+ that 

affects the surface charge of particles and organic matter. By 
addition of coagulant, positive cation like Fe3+ or Al3+ react 
with negative charge particles in water body. At very acidic 
condition these two positive charges repel each other, so 
the results of coagulation are not very well. This drawback 
occurs at high pH condition as well. When pH increases, the 
surface charge becomes increasingly negative owing to the 
presence of OH–, thus this situation causes destabilization of 
particles and subsequently deteriorates coagulation. In fact, 
optimum pH is a value at which these negative and positive 
charges are shifted to a situation that can be attracted by 
positively charged oxides and hydroxides of Al or Fe. For 
this reasons, water with high alkalinity may require high 
coagulant consumption to depress the pH value favorable 
for coagulation [33]. As pH increases, carboxyl groups of 
humic substances will loss protons, so, they become more 
ionized and the positive charges on metal coagulants will 
decrease. Consequently, higher coagulant dosages will be 
required at higher pH values.

The degree of turbidity removal by PAFCl and FeCl3 
was investigated separately at different pH from 5 to 9.5 
(with an interval value of 0.5) and constant dose of 7 mg/L. 
The results indicated that high removal efficiencies (to 
obtain turbidities ≤ 0.8 NTU) for PAFCl was at pH rage of 
5–9 and that for FeCl3 was at pH rage of 6.5–8.5 (Fig. 1). 
Performance of the PAFCl and FeCl3 at pH values upper 
than 9 and 8.5, respectively, was dramatically alleviated. 
The results achieved by PAFCl are in accordance with the 
previous study [27]. At pH values greater than 9 the tur-
bidity removal efficiency was decreased due to the hydro-
lysis of coagulants into negatively charged precipitates. In 
this study, the SFBW had a mean pH of about 8.35. On the 
other hand, both coagulants showed good efficiencies at pH 

Table 1 
Average quality of raw water, SFBW and sand filter effluent in summer and spring

Parameter Units Raw water Filter backwash Filter backwash 
water after primary 
sedimentation

Filters effluent

Turbidity NTU 7 (±0.7) 275.5 (±2.1) 38 (±1.4) 0.25 (±0.01)

Colour Pt. Co. units 11 (±1.4) 35 (±2.8) 16 (±1.4) 0

EC µs/cm 333 (±2.8) 335 (±1.4) 344 (±2.8) 334 (±1.4)

TDS mg/L 165 (±2.8) 167 (±1.4) 166 (±1.41) 166 (±1.41)

pH 8.22 (±0.02) 8.4 (±0.1) 8.35 (±0.07) 8.2 (±0.02)

Alkalinity mg/L 132 (±1.4) 150 (±2.8) 144 (±1.41) 126 (±1.4)

Fe mg/L 0.1 (±0.01) 0.7 (±0.002) 0.15 (±0.02) 0.02 (±0.002)

Al mg/L 0.035 (±0.01) 0.31 (±0.002) 0.2 (±0.02) 0.049 (±0.002)

Arsenic µg/L 0 0 0 0

Lead µg/L 2 (±0.28) 16 (±0.002) 13 (±1.4) 0.5 (±0.002)

Cadmium µg/L 0.43 (±0.028) 0.7 (±0.002) 0.52 (±0.02) 0.38 (±0.002)

Temperature °C 23 ± 2 23 ± 2 23 ± 2 23 ± 2

Sludge volume ml/L negligible 12 (±1.4) negligible   0

UVA-254 nm cm–1 0.052 (±0.03) 0.18 (±0.01) 0.06 (±0.014) 0.034 (±0.001)

DOC mg/L 2 (±0.28) 10 (±2.8) 2.8 (±0.14) 1.1 (±0.14)

TOC mg/L 2.2 (±0.14) 11 (±2.8) 3 (±0.14) 1.2 (±0.14)



A. Ebrahimi et al. / Desalination and Water Treatment 66 (2017) 320–329 323

range of 6 to 8.5. The difference between efficiency removal 
at optimum pH (8) and at neutral pH of SFBW was about 
0.03 NTU which is negligible. Therefore, to avoid any chem-
ical addition, pH value of 8.35 was selected as an optimum 
pH.

By comparison between the two coagulants, it was con-
cluded that at constant dose and pH, PAFCl showed better 
turbidity removal efficiency than FeCl3 at pH 8.5 (98.3% vs 
97%).

Optimum colour removal was observed at pH range of 
7 to 8.5. At this pH the colour removal efficiency for PAFCl 
and FeCl3 was 100% and 93.8%, respectively. Fig. 2 shows 
when the pH is above 8.5 the colour removal efficiency is 
decreased, and at pH range of 7 to 8.5 they have constant 
effect in colour removal. Traditional coagulants like ferric 
salts undergo rapid and uncontrolled hydrolysis reactions 
upon their addition to water, so they form a series of prod-
ucts such as monomers, oligomers and polymeric hydroxyl 
complexes. 

Alkalinity has a very useful effect on the pre-hydrolyzed 